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Model PK5011C Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

001  418517-3 PIN CAP 1 PC.
002  231037-8 COMPRESSION SPRING 7 1 PC.
003  318817-0 GEAR HOUSING 1  
004  266173-1 TAPPING SCREW 5X30 4 PC.
005  210043-6 BALL BEARING 608LLB 1 PC.
006  961055-9 RETAINING RING S-15 1 PC.
007  227457-2 SPIRAL BEVEL GEAR 43 1 PC.
008  911128-8 PAN HEAD SCREW M4X16 3 PC.
009  285853-0 BEARING REATAINER 1  
010  211231-8 BALL BEARING 6302DDW 1 PC.
011  213720-9 O RING 67 1 PC.
012  141035-3 BEARING BOX COMPLETE 1  
013  922221-3 HEX. SOCKET HEAD BOLT M5X16 4 PC.
014  254011-9 WOODRUFF KEY 4 1 PC.
015  326104-3 SPINDLE A 1 PC.
016  325967-4 NOZZLE 1 PC.
017  193048-0 SANDING LOCK NUT 5/8-48 1 PC.
018  256483-4 SHOULDER PIN 7 1 PC.
019  213026-5 O RING 7 1 PC.
020  931303-0 HEX. NUT M6 1 PC.
021  227456-4 SPIRAL BEVEL GEAR 9 1 PC.
022  211137-0 BALL BEARING 6201LLU 1 PC.
023  253759-0 FLAT WASHER 12 1 PC.
024  652014-1 PAN HEAD SCREW M4X8 1 PC.
025  683808-3 POLYOLEFIN TUBE 3.5-200 1 PC.
026  318775-0 GEAR HOUSING COVER 1  
027  240070-9 FAN 76 1 PC.
028  513821-6 ARMATURE ASS'Y 115V 1  
028 D10  INC. 27,29-31 0  
029  681660-3 INSULATION WASHER 1 PC.
030  267281-1 FLAT WASHER 8 1 PC.
031  211395-8 BALL BEARING 608LLU 1  
032  421720-7 RUBBER RING 22 1 PC.
033  266029-8 TAPPING SCREW 5X65 2 PC.
034  452941-0 BAFFLE PLATE 1  
035  625841-9 FIELD 115V 1  
036  893669-5 INDICATION LABEL 1  
037  153786-6 MOTOR HOUSING COPLETE 1 PC.
037 C10 643712-8 BRUSH HOLDER 2 PC.
038  643700-5 BRUSH HOLDER CAP 7-18 2 PC.
039  CB204 CARBON BRUSH CB-204 (194992-4) 1 SET
040  896052-5 PK5011C NAME PLATE 1  
041  418518-1 SLEEVE 1 PC.
042  620068-6 CONTROLLER 1 PC.
043  453035-4 DIAL BASE 1  
044  271420-7 DIAL 28 1 PC.
045  187094-3 HANDLE SET 1  
045 C10 421565-3 SPONGE SHEET 1 PC.
045 D10  INC. 63 0  



046  265995-6 TAPPING SCREW 4X18 6 PC.
047  650242-2 SWITCH 1 PC.
048  421459-2 DUST COVER 1 PC.
049  424457-5 DUST COVER 1  
050  452942-8 SWITCH COVER 1  
051  245037-2 HOSE 1 PC.
052  154649-9 VALVE COMPLETE 1 PC.
053  261128-1 RUBBER WASHER 12 1 PC.
054  346497-2 VALVE RETAINER 1  
055  261127-3 TEFLON WASHER 10 1 PC.
056  331669-2 HOSE JOINT 1 PC.
057  213107-5 O RING 12 1 PC.
058  265995-6 TAPPING SCREW 4X18 2 PC.
059  687140-7 STRAIN RELIEF 1 PC.
060  654532-5 TERMINAL BLOCK 1P 1 PC.
061  699054-8 POWER SUPPLY CORD UNIT 1 PC.
062  682540-6 CORD GUARD 9.3-90 1 PC.
063  187094-3 HANDLE SET 1  
063 C10 421565-3 SPONGE SHEET 1 PC.
063 D10  INC. 45 0  
064  416972-3 CAP 1 PC.
A01  152539-0 GRIP 36 COMPLETE 1 PC.
A0* 195773-9 DUST COVER SET 1  
A0* 418529-6 HEAD COVER 1 PC.
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